
©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .1 

 
UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 

Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

                      Project Concept Note & Monitoring Report 

(PCNMR) 

 

 
 

 

 

Project Name: Wastewater Reclamation Project by Exim Knits 
Private Limited  

UWR RoU Scope:5 
Monitoring Period: 01/01/2021-31/12/2024 

Crediting Period: 2021-2040 
UNDP Human Development Indicator:0.64(India) 

RoUs Generated During 1st Monitoring Period: 627,274 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .2 

A.1 Location of Project Activity 

State  Tamil Nadu 

District  Erode  

Block Basin/Sub 
Basin/Watershed  

http://cgwb.gov.in/watershed/basinsindia.html 
Bhavani 

Lat. & Longitude  11.237734° Long 77.552444°  

Area Extent  SF. NO – 99(Pt), 100(Pt), 101(Pt), 102(Pt), 107(Pt), 
120(Pt) & Plot No's. E-5A, E-5B, F-20, F21& G9  

SIPCOT Industrial Growth Centre Perundurai - 
638052 

No. of Villages/Towns  Perundurai 

 

 

Satellite view of Exim Knit Pvt Ltd 

 

 

   ETP 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    Primary Units 

Secondary Units 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .4 

 

 

 

 

 

 

 

 

 

 

 

 

Purpose of the project activity: 

M/s. Exim Knits Private limited has been designed to meet the fabric requirements of its group concerns. 
This would contribute around 50% of the proposed capacity and the remaining will be utilized for job 
work to other exporters. They started with dyeing and finishing fabrics and are now planning to expand 
into fabric printing. Their facility, located in the SIPCOT Industrial Growth Centre in Perundurai, began 
operations on March 1st, 2021. It has the capacity to treat 2.28 million Liters per Day (MLD) of 
wastewater, though currently, it treats about 1.18 MLD. Before, their wastewater treatment plant (ETP) 
used a simple chemical process with lime and ferrous sulphate, which created sludge. The treated water 
was then reused in the Dying Process. However, the company has since planned and received approval 
for a Zero Liquid Discharge (ZLD) system. This means they intend to stop releasing any treated 
wastewater into the river basin and instead recover and reuse all the water.  

Exim Knits Private Limited's wastewater treatment strategy focuses on significant water recovery and 
responsible waste disposal. The company recycles a substantial volume of treated water, specifically 
1112.0 KLD and an additional 60.0 KLD, back into its textile processes, including dyeing and printing, 
indicating effective utilization of water recovered from its Reverse Osmosis (RO) and evaporator 

Project activity 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .5 

systems. For the remaining highly concentrated waste, 7.30 KLD of MEE (Multi-Effect Evaporator) reject 
is sent to an ATFD (Agitated Thin Film Dryer) for final processing, converting it into a solid form, which 
aligns with their Zero Liquid Discharge (ZLD) goal for solid waste disposal. Furthermore, domestic 
sewage, amounting to 22.50 KLD, is managed separately and disposed of on land for gardening 
purposes. 

A.2. Project owner information, key roles and responsibilities 

Project Proponent (PP):   Exim Knits Private Limited 

UCR Project Aggregator  Viviid Emissions Reductions Universal Private 
Limited  

Contact Information:  lokesh.jain@viviidgreen.com  

 

The Project Proponent (PP) affirms that they meet all the requirements outlined in the management 
plan regarding ownership, legal rights, permits, and cost details for the successful implementation of the 
project. Specifically. 

Water User Rights: The PP holds the necessary water user rights for the area within the project's 
boundary. These rights are legally secured and ensure that the PP has full entitlement to use the water 
resources required for the project’s operations. 

Legal Land Title: The PP holds an uncontested legal land title for the entire project area within the 
project’s boundary. The title is fully documented and free of any disputes, confirming the PP’s legal right 
to utilize the land for project purposes. 

Necessary Permits: The PP has obtained all the required permits for the implementation of the project. 
In cases where certain permits are pending, the PP has already applied for the necessary approval and is 
working in full compliance with the relevant regulatory requirements to ensure the timely 
commencement of the project. 

Cost Details: The PP has thoroughly assessed and documented the cost details for project 
implementation. A detailed cost breakdown is available in the DPR, Capital Cost of project was Rs 6 
Crores. covering all aspects of project development, including infrastructure, permits, equipment, and 
operational costs.  

By meeting these criteria, the PP ensures that all legal and regulatory requirements for the project are 
satisfied, enabling the project to proceed without hindrance. 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .6 

A.2.1 Project RoU Scope  

PROJECT NAME Wastewater Reclamation Project by Exim Knits 
Private Limited  

UWR Scope: Scope 5: Conservation measures taken to 
recycle and/or reuse water, spent washing 
wastewater etc. across or within specific 
industrial processes and systems, including 
wastewater recycled/ reused in a different 
process, but within the same site or location 
of the project activity. Recycled wastewater 
used in off-site landscaping, gardening or tree 
plantations/forests activity are also eligible 
under this Scope.  

Date PCNMR Prepared  20-06-2025 

 

 

A.3. Land use and Drainage Pattern 

Not Applicable.  
 
This project involves treating and reusing wastewater. It doesn’t include any land-use practices. Also, 
this is an industrial process designed with technical requirements and following the specified norms of 
the local pollution control board. Hence, the project activity does not harm any land and Drainage 
system. 
 

A.4. Climate  

The project activity does not rely on the climatic conditions of the area as it treats and reuses only the 
wastewater from the dying & textile without letting the water be exposed to any climatic condition.  
 

A.5. Rainfall 

The project activity is not dependent on the rainfall pattern of the area as it treats and reuses the 
wastewater from the dying Industry.  
 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .7 

A.6. Ground Water  

The project activity does not rely on groundwater, as the treated effluent is reused in the process. 

A.7. Alternate methods 

All Textile Plant in Tamil Nadu, They have a mandate to maintain the TDS below 1500 mg/L from the 
state government; however, they have installed Mechanical Evaporation (MEE), which serve as 
alternative solutions for the Effluent Treatment Plant (ETP). RO is used to remove dissolved solids, and 
MEE helps in evaporating water to concentrate the dissolved salts. These systems are designed to 
reduce the TDS levels in the effluent. 

Despite the installation of RO and MEE systems, the TDS level in the treated effluent remains much 
higher than the standards set by the Pollution Control Board (PCB). As a result, the PP has installed a 
Zero Liquid Discharge (ZLD) system as an alternative method to ensure compliance with the regulatory 
requirements. The ZLD system helps in eliminating the discharge of liquid waste by treating all effluent 
and recovering water for reuse, thus effectively reducing the TDS concentration and achieving the 
desired standards. 

 

The RoU program promotes wastewater treatment and reuse initiatives, thereby offering an 
alternative to the release of wastewater through surface Discharge which could have an adverse 
impact on soil Health.  

 

A.8. Design Specifications 

 

Overview of Effluent Streams: 

 Dyeing, Bleaching, Washing & Finishing Effluent: 1124 KLD. 

 Printing Effluent: 60 KLD. 

 Domestic Sewage: 23.0 KLD. (Disposed on land for gardening). 

Total Trade Effluent to be Treated: 1184 KLD (1124 KLD Dyeing + 60 KLD Printing) 

 (Dyeing & Printing with ZLD) 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .8 

The company has two main ETP plants (Plant I and Plant II for Dyeing, Bleaching & Washing) and a 
separate plant for Printing Effluent Treatment. The ZLD scheme is noted to have received approval. 

 

DETAILS OF TREATMENT SCHEME 

 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .9 

A. Printing Effluent Treatment Plant (60 KLD): 

The wastewater treatment process for the printing operations at Exim Knits Private Limited begins with 
the initial collection and equalization of effluent in dedicated tanks to stabilize flow and concentration. 
Subsequently, a chemical coagulation/flocculation step is employed, involving the addition of lime at 
700 ppm and ferrous sulphate at 300 ppm to the printing effluent, which effectively aids in color 
removal and reduction of suspended solids (TSS of 500 mg/L). Following this, the wastewater undergoes 
clarification, a process that results in the formation of chemical sludge from the settled matter. A 
degasification tank is also integrated into the printing ETP, likely for the removal of dissolved gases, 
before the treated water is directed to a storage tank, presumably for reuse within the printing line. For 
chemical sludge management, approximately 90 Kgs/day of dry sludge is generated, which, at a 
consistency of 2.5% from the clarifier, translates to a volume of 3600 liters per day. This wet sludge is 
then efficiently dewatered using a filter press, sized at 66 plates of 915mm x 915mm, achieving a 
consistency of 30%. Each batch from the filter press yields 2560 liters of dewatered cake volume, and 
operating three batches per day provides an available volume of 7680 liters, significantly exceeding the 
required 3600 liters. The dewatered sludge is temporarily stored in a designated shed. 

Dyeing, Bleaching & Washing Effluent Treatment Plant - I (Earlier setup/partial flow): 

This section details the operation of ETP Plant I, which primarily focuses on advanced purification 
through multiple Reverse Osmosis (RO) stages, suggesting it handles a portion of the dyeing effluent 
after initial treatment. The process begins with a Collection cum Equalization Tank for receiving and 
homogenizing the wastewater, followed by a Primary Clarifier for initial solid settling. Subsequently, the 
effluent undergoes biological treatment in an Aeration Tank and Secondary Clarifier to reduce organic 
pollutants (BOD) before being temporarily stored in an Intermediate Tank prior to the RO system. 

The core of this plant's purification lies in its sequential Reverse Osmosis (RO) stages, fed from dedicated 
RO Feed Tanks. Reverse Osmosis is a membrane-based technology that uses pressure to force water 
molecules through a semi-permeable membrane, leaving dissolved salts and other impurities behind. 
This process effectively separates clean water (permeate) from a concentrated waste stream (reject). In 
this plant: 

 RO Stage I, equipped with 18 Brackish 8" Membranes, receives a feed of 274 KLD, achieving a 
65% recovery rate to produce 178.10 KLD of permeate, with 95.90 KLD as reject. 

 The reject from Stage I then feeds RO Stage II, which utilizes 12 Sea Water 8" Membranes. This 
stage processes 95.90 KLD, recovering 50% (47.95 KLD) as permeate and generating 47.95 KLD 
of reject. 

 Finally, RO Stage III, with 8 Sea Water 8" Membranes, treats the 47.95 KLD reject from Stage II, 
achieving a 35% recovery (16.78 KLD permeate) and producing 31.17 KLD of highly concentrated 
reject. The combined treated water from these RO stages is then collected in the RO Permeate 
Tank, ready for reuse. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .10 

RO-Plant I 

 

SL no Membrane 
Process 

No. of 
Membrane 

Feed 
m3/day 

Recovery 
m3/day 

Recovery 
Percentage (%) 

Reject m3/day Status of 
functioning 

1 RO Stage – I Brackish 8” 
Membrane – 18 

No’s 

 

274.0 

 

178.10 

 

65.00 

 

95.90 

Installed capacity: 

 360 KLD & 

 its Adequate 

2 RO Stage – II Sea Water 8” 
Membrane – 12 

No’s 

95.90 47.95 50.00 47.95 Installed capacity:  

240 KLD & 

 its Adequate 

3 RO Stage – III Sea Water 8” 
Membrane – 8 

No’s 

47.95 16.78 35.00 31.17 Installed capacity:  

160 KLD & 

 its Adequate 

 

 

 

 

 

 

 

 

 

 

 

 

 

     RO stage -I unit 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .11 

RO-Plant II 

SL no Membrane 
process 

No. of membrane Feed 
m3/day 

Recovery 
m3/day 

Recovery 
Percentage (%) 

Reject 
m3/day 

Status of 
functioning 

1A RO I Stage - A Brackish 8" 
Membrane - 48 

No's 

 

850.00 

 

552.50 

 

65.00 

 

297.50 

Installed capacity: 

 1920 KLD & 

 its Adequate 1B RO I Stage - B Brackish 8" – 
Membrane - 48 

No's 

2 RO II Stage Sea Water 8” 
Membrane - 36 

No's 

297.50 148.75 50.00 148.75 Installed capacity:  

720 KLD & 

 its Adequate 

3 RO III Stage Sea Water 8” 
Membrane - 8 

No's 

148.75 52.06 35.00 96.69 Installed capacity:  

160 KLD & 

 its Adequate 

 

 

 

 

 

 

 

 

 

 

 

 
Ro stage II- unit 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .12 

Dyeing, Bleaching & Washing Effluent Treatment Plant - II (Main ETP with ZLD): 

ETP Plant II represents the larger and more comprehensive Zero Liquid Discharge (ZLD) system 
dedicated to the dyeing, bleaching, and washing processes, managing an effluent volume of 1124 KLD. 
Its treatment sequence begins with initial collection and homogenization in a dedicated tank, followed 
by biological treatment in an Aeration Tank and Secondary Clarifier, which effectively reduces BOD by 
150 ppm (equivalent to 168.6 Kg/day) and results in the generation of 84.30 Kgs of biological sludge on a 
dry weight basis. Following an Intermediate Tank and Tertiary Clarifier, the process integrates advanced 
membrane technologies, starting with Ultrafiltration (UF) as a crucial pre-treatment to protect the 
subsequent Reverse Osmosis (RO) membranes. The RO system itself comprises multiple stages (RO I A, 
RO I B, RO II, and RO III), designed to progressively remove dissolved solids and achieve a remarkable 
overall water recovery of 88.62% from the initial RO feed, with the high-quality treated water then 
collected in a RO Permeate Tank for reuse within the facility. 

 

MEE-Forced Circulation- ATFD>>>> ZLD 

This section details the critical reject management system designed to achieve Zero Liquid Discharge 
(ZLD) by further treating the concentrated RO reject, specifically the 96.69 KLD from RO Stage III of Plant 
II. The concentrated RO reject is initially stored in MEE Feed Tanks before being fed to a Multiple Effect 
Evaporator (MEE), which is a 3-Effect Falling Film and 1-Effect Forced Circulation unit. This MEE 
processes a feed of 127.86 KLD, achieving an 85% water recovery (108.68 KLD as condensate) and 
generating 19.18 KLD of more concentrated reject. This MEE reject then proceeds to a Forced 
Circulation Evaporator (3-Effect type), which further concentrates the 19.18 KLD feed, recovering 80% 
(15.34 KLD as condensate) and leaving 3.836 KLD of highly concentrated reject. This highly concentrated 
stream is then transferred to a Crystallizer Feed Tank. The Crystallizer, a Single Effect - Cylindrical unit, 
receives a 19.18 KLD feed to solidify the salts, producing 2833 kg of Dried Salt. Finally, an Agitated Thin 
Film Dryer (ATFD), with a capacity of 500 Kgs/Hr, processes the remaining 3.836 KLD input (likely 
residual slurry from the crystallizer or MEE reject), ensuring the production of a fully dry solid waste, 
thereby completing the ZLD process. 

 

 

 

 

 

 

 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .13 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The ETP has been installed to treat raw textile effluent on a Zero Liquid Discharge basis. The recovered 

water and salt are returned to the industries for reuse. There will be no liquid wastewater discharge to 

the outside environment. 

 
 
 
 

  Multiple Effect Evaporator 

     Forced Circulation 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .14 

 
Chemical Sludge Generation 

Chemical Sludge for Printing (60 KLD) 

Chemical sludge is generated in printing effluent treatment scheme is due to the settle matter in the 
clarifier after color removal. The total chemical sludge generated daily on a dry weight basis from both 
primary and tertiary treatment processes is calculated as the sum of added chemicals and total 
suspended solids in the effluent, amounting to 1012 Kgs/Day for the dyeing process and 90 Kgs/day for 
printing, resulting in a combined total of 1102 kg/day of dry sludge; it's important to note that actual 
sludge production may be lower as this figure is based on maximum pollutant loading. 

 

Biological Sludge Generation: 

BOD removed  :  200 ppm inlet – 50 ppm outlet 

    :  150 ppm i.e. 168.6 Kg from 1124 KL Effluent  

                 (Including ETP Return water) 

Sludge generation is 50% of the BOD removal. Hence up to 84.30 Kgs on dry weight basis. This Sludge is 
diverted from the Secondary Clarifier to Sludge drying beds or Filter Press. After drying it’s used as 
manure for plants. 

Sludge Disposal:  

The dried sludge is temporarily kept in Sludge storage shed under roofed shed without rainwater access. 
After getting the Consent from TNPC Board, the sludge will be disposed to Cement kiln Industries for Co-
processing. 

EQUIPMENT DETAILS:  
 

S. 
No 

Name of the Treatment Unit 
No. of 
Units 

Dimension 

DYEING, BLEACHING & WASHING EFFLUENT TREATMENT PLANT - I 

1 Collection cum Equalization Tank 1 11.5m x 11.5m x 3.5m 

2 Primary Clarifier 1 Dia 6.0Mtr X 3.60Ht 

3 Aeration Tank 1 9.5m x 6.0m x 5.0m 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .15 

4 Secondary Clarifier 1 Dia 6.0Mtr X 3.60Ht 

5 Intermediate Tank 1 8.0m x 8.0m x 3.6m 

6 RO I Feed Tank 1 8.0m x 8.0m x 3.6m 

7 RO II Feed Tank 1 4.3m x 6.0m x 3.2m 

8 RO III Feed Tank 1 4.3m x 6.0m x 3.2m 

10 RO Permeate Tank 1 7.5m x 25.5m x 3.5m 

11 RO Stage I  8" Membrane - 18Nos 

12 RO Stage II  8" Membrane - 12Nos 

13 RO Stage III  8" Membrane - 8 Nos 

DYEING, BLEACHING & WASHING EFFLUENT TREATMENT PLANT - II 

14 Collection Tank 1 6.0m X 4.0m X 3.0m 

15 Equalization Tank 1 27.0m X 6.0m X 6.50m 

16 Aeration Tank 1 33.0m x 10.0m x 6.5m 

17 Secondary Clarifier 1 Dia 12.0Mtr X 3.30Ht 

18 Intermediate Tank 1 12.0m x 5.0m x 3.0m 

19 Tertiary Clarifier 1 Dia 12.0Mtr X 5.50Ht 

20 UF Feed Tank 1 12.0m X 5.0m X 3.0m 

21 UF Permeate / RO I Feed Tank  1 12.0m x 8.0m x 5.0m 

22 RO II Feed Tank 1 6.0m x 5.0m x 5.0m 

23 RO III Feed Tank 1 6.0m x 5.0m x 5.0m 

24 RO Permeate Tank 1 17.0m x 11.0m x 3.3m 

25 RO III Reject / MEE Feed Tank - 1 1 10.0m x 5.0m x 3.5m 

26 RO III Reject / MEE Feed Tank - 2 2 3.25m x 5.5m x 2.5m 

27 RO Stage I A  8" Membrane - 48 Nos 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .16 

28 RO Stage I B  8" Membrane - 48 Nos 

29 RO Stage II  8" Membrane - 36 Nos 

30 RO Stage III  8" Membrane - 8 Nos 

31 MEE Reject Tank 1 6.8m x 3.8m x 1.3m 

32 MEE - I (3FF + 1 FC)  12.5 KL/Hr. 

33 MEE - II (3FF)  3.0 KL/Hr. 

34 Crystallizer Feed Tank 1 4.5m x 2.3m x 2.1m 

35 Crystallizer  1500 Kgs/Hr. 

36 MEE (Forced Circulation) Feed Tank 1 5.6m x 2.0m x 1.8m 

37 MEE Forced Circulation (3 FC)  2.0 KL/Hr. 

38 Pusher Centrifuge 1 2000 Kgs/Hr. 

39 Filter Press (For Residual Slurry) 1 800mm X 800mm - 50Pt 

40 ATFD  500 Kgs/Hr. 

PRINTING EFFLUENT TREATMENT PLANT 

41 Collection Tank 1 6.0m x 5.0m x 5.0m 

42 Equalization Tank 1 6.0m x 5.0m x 5.0m 

43 Degasification Tank 1 3.0m x 6.5m X 5.5m 

44 Treated Water Storage Tank 1 4.0m x 5.0m X 5.0m 

45 Filter Press (For Chemical Sludge) 1 915mm X 915mm - 66Pt 

46 Temporary Sludge Storage shed 1 21.0m x 15.0m X 4.0m 

47 Final Residual Salt Storage Shed 1 21.0m x 15.0m X 4.0m 

 

 

 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .17 

 

List of Chemical Used in the Treatment Process 

S.No. Chemicals  

1 Lime power 

2 Sodium Hypo Chloride 

3 Hydrochloric acid 

4 SMBS 

5 SpectraGuard 

6 SLS 

7 EDTA 

8 Ferrous sulphate 

9 Citric acid 

10 Antiscalant 965 

11 Nitric acid 

12 Maxflock C22 

13 Bioguard shock 

 

A.9. Implementation Benefits to Water Security  

Textile industry effluents contain a variety of chemicals, including hydrogen peroxide, sodium 
hypochlorite, sodium hydrosulfite, and sodium dithionite, along with smaller amounts of phosphates, 
nitrates, and salts of sodium and calcium. Additionally, the use of sodium chloride for preservation and 
pickling, as well as sulfate salts (primarily basic chromium sulfate) in dyeing and finishing processes, 
contributes significantly to the total dissolved solids (TDS) in the effluent. Further, there are various 
finishing operations further add to the salt load in the wastewater.  



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .18 

It is noted that the bulk of the hydrogen peroxide, sodium hypochlorite, sodium hydrosulfite emanates 
from the operations and the dying operations from semi-processed (EI/Wet blue) to finishing of washing 
result in effluent containing TDS, on a lower scale, mostly in the form of sulphates.  

The implementation of ETPs has been crucial in safeguarding aquatic ecosystems in Bhavani River and 
soil health by effectively treating this harmful effluent. 

Recycling wastewater from Dying and returning it to the production process after treatment is a pivotal 
step toward sustainability. This circular approach significantly reduces the reliance on groundwater, a 
precious natural resource. By minimizing the demand for fresh water, dying industries can contribute to 
water conservation efforts and alleviate pressure on depleting aquifers. 

This project aims to inspire all Textile industries, particularly large multinational corporations, to 
implement sustainable water management practices. By demonstrating effective strategies for reducing 
captive water consumption and responsibly managing groundwater, the project hopes to foster a 
broader adoption of environmentally responsible approaches within the industry. 

 

 A9.1 Objectives vs Outcomes 

The impact assessment or objectives of this project activity can generally be enumerated as follows: 

 The project activity highlights the catalytic role that corporate India must play vital role in 
reducing industrial water consumption as well as water pollution per unit of industrial output.  

 The PP has showcased technology that creates safe industrial grade water from an effluent 
source and has overcome the challenges faced by the alternate methods implemented and/or 
being proposed for the same.  

 The PP has showcased the successful wastewater treatment of industrial effluent, thus saving 
millions of liters of wastewater for the production of Lether. 

 The project activity showcases best-in-class wastewater treatment technology that can replace 
the equivalent freshwater and industrial demand in different sectors for nonportable purposes 
while reducing the proportion of untreated wastewater and substantially increasing recycling 
and safe reuse in India. 

A9.2 Interventions by Project Owner / Proponent / Seller 

The project aligns with sustainable resource management by prioritizing the reuse of treated 
effluent over depleting groundwater sources. The PP has voluntarily invested in treating and 
reusing effluent, conserving millions of liters of potable water for the city. 



©Universal Water Registry. No part of this document , may be reproduced in whole or in part in any manner without permission                                                                   .19 

     As population growth and rising living standards increase water demand, groundwater, which 
supplies 85% of rural areas, faces increasing pressure. Overexploitation has led to declining water 
tables, water shortages, saltwater intrusion in coastal regions, and higher energy costs for pumping. 

The PP's initiative has directly contributed to water security in the region. By avoiding excessive 
groundwater extraction, the project helps mitigate issues like falling water levels, water scarcity, 
saltwater intrusion, and increased energy consumption for pumping. 

 

A.10. Feasibility Evaluation 

The installed ETP and ZLD System by the PP are robust and smoothly adapts to variations in wastewater 
effluent. Before establishing the project, PP has done the feasibility test as per DPR (Detailed Project 
Report) 

A.11. Ecological Aspects & Sustainable Development Goals (SDGs):   

This project demonstrably achieves sustainable management and efficient utilization of India's natural 
resources. The project proponent (PP) had the option to install borewells, potentially depleting local 
groundwater reserves. Alternatively, they could have continued relying on existing, potentially potable, 
water resources registered with the Universal Water Registry.  

Recognizing the environmental impact, the PP commendably opted for a more sustainable approach. 
They chose to treat and reuse the effluent generated by the Common Effluent Treatment Plant (CETP), 
resulting in significant water savings for the dying operations, measured in millions of liters.  